SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 40MHz / Middle Channel / MASK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 40MHz / Highest Channel / MASK

QPSK

16QAM

Ref Level 40.00 dBim  Offset 29.50 B

RefLevel 40.00dBm  Offset 20.52 dB.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N0925A

Conducted Spurious Emission
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 20MHz / QPSK / CSE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 40MHz / QPSK / CSE
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ssamon . FCC RADIO TEST REPORT Report No. : FG3N0925A
Frequency Stability
Test Conditions FR1 n48 (QPSK) / Middle Channel Limit
Temperature Voltage SW 10MHz Note 2.
(°C) (Volt) Frequency offset (ppm) Result
50 Normal Voltage 2.3172
40 Normal Voltage 0.4414
30 Normal Voltage 0.4414
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.6069
PASS
-10 Normal Voltage 0.0552
-20 Normal Voltage 0.6621
-30 Normal Voltage 0.0552
20 Maximum Voltage 0.4966
20 Normal Voltage 0.1655
20 Minimum Voltage 0.7724
Note:

1. Normal Voltage = 115 V. ; Minimum Voltage = 100 V. ; Maximum Voltage = 240 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A1-2 46 of 46
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swomoncas. FCC RADIO TEST REPORT Report No. : FG3N0925A
<MIMO ANT 3>
Maximum EIRP (dBm/10MHz)
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Lowest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 20.63 20.61 20.49 20.32 19.87 20.52
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 20.33 20.46 20.28 20.24 19.93 20.25
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 4415 4413 44.01 43.84 43.39 44.04
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 43.85 4398 43.80 43.76 43.45 43.77
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swomoncas. FCC RADIO TEST REPORT Report No. : FG3N0925A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Middle Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 20.12 20.29 19.74 19.95 19.57 19.83
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 20.39 20.46 19.78 19.61 19.73 20.05
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 43.64 43.81 43.26 43.47 43.09 4335
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 43.91 4398 43.30 43.13 4325 43.57
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG3N0925A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 20.02 20.24 19.28 19.29 19.64 20.01
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 20.02 20.02 19.39 19.35 19.62 19.66
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 43.54 43.76 42.80 42.81 43.16 43.53
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 43.54 43.54 42.91 42.87 43.14 43.18
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 10MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm

Oftset 735048 = REW 1 MHz
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Ref Level 40.00 dBm
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Tx Total 20.63 dBm Tx Total 20,61 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM
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Tacl Ref) 10,000 Mz 20.12 dBm
Tx Totol 20.12dBm

Ready

15:06:51 22,11 2023

T

64QAM

256QAM

Ref Level 4000 dBm  Offset 23508 = RBW 1 MHz

saL

Reflevel 4.00dBm  Offset 2350 d6 = RBW 1 MHz
- At 1048 = SWT

10ms = VBW 3 Mz _Mode Auto Sweep

s6L

Count 1000/1 00

= At 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1
i) B MI[I]  11.73dBm
36246900 GHz 36260830 GHz
30 dB——————————— e B T
20 ds
B .
10
o
/] \
7 * 10 y \
/ \
" 20 dBim v
: 30 [ \
)i
A o, S A
| L — — e p— T —— -0 — = = I
50
CF 3.624 99 GHz 1001 pts .0 MHz/ Spon 20.0 MHz || [CF 3.62499 GHz 1001 pts .0 MHz/ Span 20.0 MHz

2 Result Summa: None I
Tl (Ref] 10.000 Mtz 20.45 dBm
Tx Total 20.46 dBm

2 Result Summar None
Tacl Ref) 10,000 Mz 20.39 dBm
Tx Totol 20.39 dBm

Ready

17030:38 22.11.2003

T

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A1-3 5 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 10MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm

Oftset 735048 = REW 1 MHz

s6L

Ref Level 40.00 dBm

Offset 235048 = REBW 1 MHz

6L

- Att 10 dB & SWT 10ms & VBW 3 MHz Mode Auto Sweep Count 1000/1000 | * Att 10 dB = SWT 10ms = VBW 3 MHz Mode Auto Sweep Count 1000/1 000
My 1111 g8 i1l 1222d8m)
ses26m206H assssanaH
0db——————————1—— i E1) o
20 dfs
L3 —
10
o
a T 10 . -
1) 20 dBm
/ iy
2 4 30
i
A0 dBmr————t e ] - 0 B
50
CF 3.684 98 GHz 1001 pts. 2.0 MHz/ Span 20.0 MMz | | [(F 3 694 98 GHz 1001 pts .0 MHz/ Span 20.0 MHz

2 Result Summa: None
Tl (Ref] 10.000 Mtz 20.24 dBm
Tx Total 20.24 dBm

2 Result Summar None
Tacl Ref) 10,000 Mz 20.02 dBm
Tx Totol 20.02 dBm

Ready

1s:53:m1 22,11 2023

Ready

64QAM

256QAM

Ref Level 40,00 dBm
- A 1045 = SWT
1 ACLR

Offset 235045 = RBW 1 MHz
10ms = VBW 3 MHz _Mode Auto Sweep

saL

Count 10001000
1

Ref Level 40.00 dBm
- At

1048 = SWT

Offset 235045 = RBW 1 MHz

10ms = VBW 3 Mz _Mode Auto Sweep

s6L

Count 1000/1 00

2 Result Summar None
Tacl Ref) 10,000 Mz 20.02 dBm
Tx Totol 20.02 dBm

wnfi] am MIf1] 1108 d8m|
36943610 GHz 3687577064z
30 dBr—— —————————— T E T
20 d
10 = E
o
10 -
4 X 20 déim -
/ !
¥ . -30
A \
R a0 _ —
0
CF 3.60488 GHa 1001 pts .0 MHz/ Span 20.0MHz || |CF3.694 98 GHz 1001 pts .0 MHz/ Span 20.0 MHz

2 Result Summa: None
Tl (Ref] 10.000 Mtz 20.02 dBm
Tx Total 20.02 dBm

Ready

20:38:27 22.11.2023

[

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A1-3 6 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 20MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 3000 dBm  Offset 2350 B = RBW 1 MHz saL

Ref Level 30,00 dBm

Offset 235048 = REBW 1 MHz 6L

= A 3008 ® SWT_ 10ms = VBW 3 MH: _Mode Auto Sweep Count 1000/1000 | = Att 3046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
MIfi] 1101 dBm MIf1] 1255 d8m|
35600100 GHz 35602500 GHz
0 " 20 i
o | B = —
\ , ‘
/ 1\ T \
T ¥ 10 1 t
f \ / \
T T -20 + -
i 1 f
i \ /
f T 30 déim +
o
50
60
CF 3.56033 GHa 1001 pis 4.0 MHal Span 40.0MHa | | [CF356005 GHz 7001 pts 0 MHz/ Span 30.0 Wz
2 Result Summar None 2 Result Summa: None
Tl (Ref) 10.000 MHz 2049 dBm Tl (Ref) 10,000 Mz 20.32 dBm
! Tx Totol 20.49 dBm T Total 3032 B
pery NN ST ety D5
grisziar danaes 09:59:35 24.11.2023
v - | | =
Ref Level 3000 dBm  Offset 23508 = RBW 1 Wiz saL Reflevel 30.00cAm  Offset 235048 = RBW 1 MHz saL
- At 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | # Att 3046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
M1 1050 d8m M) 1.5 dsm|
35637660 GHz 356821280 GH:
0 T w0 1
10 = = =
/ \ o
7 \
/ \
/ L -10
i \ ]
| \ | \
F 20 -
T f
| /
4 30 dBim -
_AW
50
0
CF 3.563 845 GHz 1001 pts 0 MHz/ Spon 40.0 MHz || [CF 3.561 888 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summar None 2 Result Summa: None
Tacl Ref) 10,000 Mz 20.28 dBm Tt Ref] 10,000 Mitz 20,23 dBm
! Tx Totol 20.28 dBm T Total 3024 B
[ = ST

10031500 24.11.2003

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A1-3 7 of 46




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Oftset 735048 = REW 1 MHz

Ref Level 30.00 dBm SGL RefLevel 30.00 dBm  Offset 23.50d8 = RBW 1 MHz S6L
= A 3008 ® SWT_ 10ms ® VBW 3 MKz _Mode Auto Sweep Count 1000/1000 | = Att 3046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/
1ACLR
MIfi]  10.25 dBm MI]  11.76d8m
16250700 GHz 36251100 GH:
0 = 0 Tl
10 e o
/ \ o ’
/ \
/ \ / |
/ \ 10 f T
! i | 1
/ ) | |
I- - -20
/ | / \
T T 30 dBm t T
40
50
60
CF3.62511 GHa 1001 pis 4.0 MHal Span 40.0MHz | | [CF3.626 63 GHz 7001 pis 0 MHz/ Span 80.0 MHz
2 Result Summa: None
Tl (Ref) 10,000 MHz 19.95 dBm
Tx Total 19.55 dBm
featy -
pesaman adanaes 10:41:22  24.11.2023
v - | | =
Ref Level 30,00 dBm saL Reflevel 30.00cBm  OMfset 235045 = RBW | MHz sl

Offset 235045 = RBW 1 MHz

- At

3048 ® SWT  {0ms = VBW 3 MHz _Made Auto Sweep Count 1000/1 00

- At 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1 000
Mfi] 1039 dBm
36243500 GHz
0 1
10 - L
+ T o A
"‘ - -0 { 4
! \ /
; : 20 1 T
f 30 dBim .
-0
50
0
CF 3.624 51 GHz 1001 pts 0 MHz/ Spon 40.0 MHz || [CF 3.627 348 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summar None 2 Result Summa: None
! Tl (Ref) 10,000 Mz 15.78d8m Tl (Ref) 10,000 MHz 19.61 dBm
Tx Totol 19.78 dBm ol 1961 dBm

Ready

10:85:51 24.11.2003

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A1-3 8 of 46




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 20MHz / Highest Channel / Conducted (dBm/10MHz)
QPSK 16QAM
TS O e = T
- Att 30 dB & SWT 10ms = VBW 3 MHz Mode Auto Sweep Count 1000/1000 | = Att 3048 & SWT 10ms & VBW 3 MHz Mode Auto Sweep Count 1000/1000
o ame Ao
20 . 0 1
10 = o == S
‘_.‘I 0 1.\
- - 10 1 +
‘I‘.‘ t -20 ."I I"‘.
+ 30 dBm _‘,"
- L s . T
50
-60
CF 3.689 71 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz | | |CF 3.690 23 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summa; None 2 Result Summa: None
__ﬁ” e — HWI
peety R - Reaty (IR e
13:12:3¢ 34.21.3833 11:23:00 24.11.2093
64QAM 256QAM
tview = | 8 ] : - |
Ref Level 30.00 dBm Reflevel 30.00d8m  Offset 23.50d8 = RBW 1 MHz 56L

saL

Offset 235045 = RBW 1 MHz

- At 3048 ® SWT  10ms = VBW 3MHz Mode Auto Sweep Count 1000/1 000

- At 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1 000
mifi]  895d8m M1 951 d8m|
38990710 Gz 36827170 GH:
0 - w0 EN
10 * = —
/ \
- o
/ \ / \
T -10 ] \
Il ! ! i
/ | | |
-20
I | / \
i \ ! \
+ * 30 dBim -
-0
50
0
CF 3.689311 GHz 1001 pts 0 MHz/ Spon 40.0 MHz || [CF 3.686 828 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summar None 2 Result Summa: None
! Telike 10.000 Mriz 1939d8m Tl (Ref) 10,000 MHz 19.35 dBm |
Tx Totol 19.39 dBm T Total 1335 4Bm

a0

1L35:00 24.11.2003

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A1-3 9 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 40MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 3000 dBm  Offset 73,50 B = REW 1 Mz s6L Reflevel 30.00Bm  Offset 2350 d8 = REW 1 MHz saL
= A 3008 ® SWT_ 10ms ® VBW 3 MKz _Mode Auto Sweep Count 1000/1000 | = Att 3046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1
1ACLR
MIf1] 10,03 dBm) M d8m
3,555 4540 GHz 35582520 GHz
0 T £
10 L Y 7 _— — - — — - = A
/ A ! |
[ T 0 T T
/ | | |
I ! 10 !
/ 1 I 1
| !
| ] | |
B - \ 20 T T
! i | |
— — 30 dBm — -
50
60
CF 3.55879 GHa 1001 pts .0 MHz/ Span B0.0 MHa | | |CF 3.561 108 GHz 1001 pis .0 MHz/ Span 80.0 MHz
2 Result Summar None 2 Result Summa: None
| Txl (Ref) 10,000 Mz 19.87 dBm 1 Tt Ref] 10,000 MHz 20.52 dBm
Tx Total 19.87 dBm T Total 5033 dBm
pedy NN ST ety DR L
pesaade asanaes 10:39:20 28.11.2023
ultiView 5 . ectrt -
Ref Level 30000Bm  Offset 2350 4B = RBW 1 Mz saL Reflevel 30.00cBm  OMfset 235045 = RBW | MHz 6l
- A 3008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | = Att 3046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR
M) 10.08 dBm)
35521120 Gz
0 Tl A
w L3 B
10 = K
{ 4 ! 1
/ L N / \
| | i !
- L 10 ! L
| | | |
N - 20 T
| 1 I |
| |
— = 30 dBim —
i@ - = — — -0
50
£0
CF 3.356 409 GHr 1001 pts .0 MHz/ Spon B0.0 MHz || |CF 3.557 27 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Result Summar None 2 Result Summa: None
Txl (Ref) 10,000 Mz 19.93 dBm Tt Ref] 10,000 MHz 20.25 dBm
| Tx Total 19.93 dBm T Total 5035 dBm
[ ] P

13501 28.11.2008

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A1-3 10 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 40MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 30.00dBm  Offset 23.50dB = RBW 1 MHz s6L Reflevel 30.00d8m  Offset 23.50d8 = RBW 1 MHz seL
= an 308  SWT_ 10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1000 | = Att 3048 ® SWT_ 10ms ® VBW 3z Mode AutoSweep Count 1000/1
1ACIR
M) 9.55d8m) MI[I] 1171 dém)
36100450 GHz 361325206z
0 = 0
10 - I — - -
v 7 — _ — Y
{ |
o
| I T
| . 1
1 o T T
| | |
B -20 - !
| | [
| |
T 30 dBm -
40
50
60
CF 3.612431 GHz 1001 pts .0 MHz/ Span 8.0 MHa | | |CF 3.615 858 GHz 1001 pts .0 MHz/ Span B0.0 MHz

2 Result Summa: None
Tl (Ref] 10.000 Mtz 19.83 dBm
Tx Total 19.83 dBm

2 Result Summar None
Tacl Ref) 10,000 Mz 19.57 dBm
Tx Total 19.57 dBm

11:52:40 28,11 2023

Ready

——

64QAM

256QAM

ultiView 5
Ref Level 30,00 dBm

Offset 235045 = RBW 1 MHz

saL

Ref Level 30.00 dBm

Offset 235045 = RBW 1 MHz

s6L

- At 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 3046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
Mfi] 1035 dBm M a8m|
36159580 iz 36101250 GH:
20 i 18
10 — - —
/ o :
[ ! H
L 10
| \
| |
B T -20 ‘I
| |
| \ J \
- — 30 déim — -
-0
50
0
CF 3.618756 GHz 1001 pre .0 MHz/ Spon B0.0 MHz | | (CF3.612 682 GHz 1001 pts .0 MHz/ Span 80.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 19.73 dBm
Tx Total 19.73 dBm

2 Result Summa: None
Tl (Ref] 10.000 Mtz 20.05 dBm
Tx Total 20.05 dBm

Ready

1:20:38 28.11.2003

Ready

[ B

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A1-3 11 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 40MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 3000 dBm  Offset 2350 B = RBW 1 MHz saL

Reflevel 30.00d8m  Offset 23.50d8 = RBW 1 Mz

- A 3008 ® SWT_ 10ms ® VBW 3 MKz _Mode Auto Sweep Count 1000/1000 | = Att 30dB = SWT ___{0ms & VBW 3 Mtz _Made Auto Sweep
1ACLR
MIfi] 1001 dBm
36626350 GHz
0 e B
10 L) - _ = — —
/ / — ! — |
I ‘1 5 7 |
i L 10 t T
w ! [ |
{
’ ! 20 + -
o T [ ]
\ | |
- 30 dBm + T
40
50
60
CF 3.667 354 GHz 1001 pis .0 MHz/ Span 80.0 MHa | | |(F 3670957 GHz 1001 pis 0 MHz/ Span B0.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 15.64 d8m Tl (Ref) 10.000 MHz 20.01 dBm |
Tx Total 19.64 dBm Tx Total 20.01 dBm
rey N " featy = "iou
13:00:34  20.11.2033 14:57:47 28.11.2023
P -] - |
Ref Level 30000Bm  Offset 2350 4B = RBW 1 Mz sl Reflevel 30.00cAm  Offset 235048 = RBW 1 MHz saL
- At 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | # Att 3046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
mfi) B
36709480 Gz
20 i T
10 - ———— — = — —
. ! o £ b
| \ | |
\ ‘10 | \
I |
\ |
| | |
B 20
} T T !
i 1 1 |
\ |
— . 30 déim -+ T
-0
50
0
CF 3.673 347 GHz 1001 pts .0 MHz/ Spon 80.0 MHz || [CF 3.672 388 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 15.62d8m Tl (Ref) 10.000 MHz 19.66 dBm |
Tx Total 19.62 dBm Tx Total 19.66 dBm
fey 5 weat S

15213 28.11.200

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A1-3 12 of 46



ssamon . FCC RADIO TEST REPORT Report No. : FG3N0925A
Power Spectral Density
Mode FR1 n48 : Conducted PSD (dBm/MHz)
<SISO> Lowest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 11.91 12.79 11.13 12.80 10.62 12.74
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 11.89 11.84 10.95 10.92 10.61 10.89
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 35.43 36.31 34.65 36.32 34.14 36.26
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 3541 35.36 3447 34.44 34.13 34.41
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.

2.  The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A1-3 13 of 46




swomoncas. FCC RADIO TEST REPORT Report No. : FG3N0925A
Mode FR1 n48 : Conducted PSD (dBm/MHz)
<SISO> Middle Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 11.40 12.38 10.34 11.85 10.05 11.82
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 11.84 11.71 10.27 10.21 10.23 10.30
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 3543 36.31 34.65 36.32 34.14 36.26
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 35.41 35.36 3447 3444 3413 34.41
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.

2.  The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A1-3 14 of 46




ssamon . FCC RADIO TEST REPORT Report No. : FG3N0925A
Mode FR1 n48 : Conducted PSD (dBm/MHz)
<SISO> Highest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 11.09 12.16 9.86 11.54 9.85 11.95
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 11.31 11.25 9.96 9.92 10.00 10.06
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 34.61 35.68 33.38 35.06 33.37 3547
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 34.83 34.77 33.48 33.44 33.52 33.58
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.

2.  The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A1-3 15 of 46




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 10MHz / Lowest Channel / PSD

e - 5 |
RefLevel 3000Bm  Offset 23.50 B = REW 1 Mz s Reflevel 50.00dBm  Offset 235048 = REW 1 MHz
- At 10dB = SWT  10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1000 | = Att 1096 = SWT___{0ms & VBW 3 Mz _Made Auto Sweep 000
1 Frequency Sweep 1 1 Frequency Sweep
Wil 1191 dam]
35549600 Gz
30 dBire 30 dBm
20 dis 20
0 e - I —_— — .t
™,
0 dier 2
'\ 10 dBim - .
20 dBor . s o 20 dBim T
B 2 30
." 1
/ Y / \
e ———— S — 40 — AN
50
CF 3.555 GHz 1001 pts 0 MHz/ Span 20.0 Mz | | (673 555 G 001 pis O MRz Spon 20.0 Wz
ey D & LT ety - S T
Bses amanzEs 14:19:16 22.11.2023
Ref Level 4000 Bm  Offset 23508 = RBW 1 Miz s Reflevel 4000 dim  Offset 2350dB = REW 1 Wbz sal
- At 108 ® SWT_ 10ms ® VBW 3 MKz Mode Auto Sweep Count 100071000 | # At 1048 & SWT _ 10ms  VBW 3 Mz Mode Auto Sweep Count 1000/1 000
1 Frequency Sweep 1 1 Frequency Sweep
wifi] 1189 dam| MIfI] 1188 d8m
35504810 6hz 35555390 Gz
30 dBr 30 dBar
20 d 0
10 = ——> - — — 1 . B — =
0 dBrr
L 10 déir - =
y / A
/ \ / \
20 dBnr T I a0 20 dBim + i
/ \ / \
B i v 30 -
RS / \
- — = -0 e R
50
CF 3.555 GHz 1001 pts 0 MHz/ Span 20.0 Mz | | (673 555 G oo pin S o T W
e ey BN S
sasouiar 20312008 [

TEL : 886-3-327-3456

Page Number
FAX : 886-3-328-4978

: A1-3 16 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 10MHz / Middle Channel / PSD

QPSK

16QAM

Ref Level 30,00 dBm
= an 1048 ® SWT
1 Frquency Sweep

Oftset 735048 = REW 1 MHz

10ms & VBW 3 MKz Mode Auto Sweep

s6L

Count 10001000 | = Att

Ref Level 40.00 dBm

1 Frequency Sweep

1048 = SWT

Offset 235048 = REBW 1 MHz
10ms = VBW 3 Mz _Mode Auto Sweep

30 dbm 30 dBm
20 dis 20
10 — — e — B e —
0 diinr
-+ 10 déir +
20 dbin s ¥ 20 déir
/ 4
B -30
I e 1 A0 WBT——— i S
50
CF 3.624.99 GHz 1001 prs. 0 MHz/ Span 20.0 MHz || [(F3 62499 GHz 1001 pts 0 MHz/ Span 20.0 MHz
cery ey -
AT asanzEs 15:06:21 22.11.2023
Ref Level 4000 dBm  Offset 23.50 6B = RBW 1 Wiz sa Reflevel 4000 dAm  Offset 235048 = RBW 1 MHz sal
- At 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | # At 1046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 Frequency Sweep 1 1 Frequency Sweep
Mifi]  11.84d8m M1 1171 d8m|
36287100 GHz 36252100 GH:
30 dBr 30 dBar
20 di 20
10 — e — = -
0 dBrr -
/ a 10 déir £
20 dBow ' +- 20 dbim
)
2 0
i
40 di p——— b 40 = |
50
CF 3.62499 GHz 1001 pts 0 MHz/ 383459 6 oo pin S S O
resay R [T ] o T

1Ta0es 22.11.2008

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 10MHz / Highest Channel / PSD

QPSK

16QAM

Oftset 735048 = REW 1 MHz
10ms & VBW 3 Mz

Ref Level 40.00 dBm

- A 10dB & SWT Mode Auto Sweep

s6L

Count 1000/1000
1

- At

Ref Level 40.00 dBm
105 = SWT
1 Frequency Sweep

Offset 235048 = REBW 1 MHz
10ms = VBW 3 Mz _Mode Auto Sweep

6L
Count

20:a7:82 22.11.2003

1 Frequency Sweep
MIfi]  11.09d8m M1 a8m|
36927800 GHz 36960390 GH:
30 dbm 30 dBm
20 dis 20
10 — B —3 — Sm——— E— S — —
0 diinr
& 10 déir + .
JJ i /
20 dBm t i 5 20 dbim +
\ \
. ¥ 30 -
1
J \ ,
Bor—— e e — 40 dBin - S
50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 20MHz / Lowest Channel / PSD
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 20MHz / Middle Channel / PSD
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3N0925A

FR1 n48 / 20MHz / Highest Channel / PSD
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 40MHz / Lowest Channel / PSD
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 40MHz / Middle Channel / PSD
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

FR1 n48 / 40MHz / Highest Channel / PSD
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ssanranas. FCC RADIO TEST REPORT

Report No

. : FG3N0925A

Peak-to-Average Ratio
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FR1 n48 / 20MHz / PAR (dB)

Limit: 13dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz)
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.57 9.31 19.54 19.46 40.76 40.44
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 9.41 9.41 19.58 19.54 40.52 40.52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925A
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG3N0925A
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3N0925A

Occupied Bandwidth

Mode FR1 n48 : 99%0BW (MHz)
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.57 8.50 18.20 18.25 38.07 38.10
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 8.55 8.54 18.19 18.19 37.98 38.08
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